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STANDARD SAMPLE No. 10b
BESSEMER STEEL, 0.4% CARBON

CARBON. SILICON. PHOSPHORUS. SULPHUR. MANGANESE.
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2,372 by fusing the oxides at 1550-1600° for 15 to 20 minutes after cessation of combustion. b Evolution—H,0,—BaS0,. ¢ Ford-Williams—bismuthate,

Nore.—8ince, with this steel, grinding and reburning of the solid produets of the first combustion, once or oftener, generally yielded
further carbon, the analysts were asked to report two values, as shown in the first two columns. The ¢ Solution and Combustion’’ values
(column 3), supported by other evidence, indicate that the figures of column 2 are more nearly correct than those of column 1, in spite
of the hesitancy of analyst 4 to regard the carbon from reburnings as derived from the steel.
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This standard is not recommended for colorimetric carbon determinations, because of uncertainty
as to the coundition of the carbon.
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